Previous Page: 02-17Previous Page Next Page Next Page: 02-19
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
145861 Oil Seal - 'O' Ring Oil Pump to Block 1 No Photo 0
157348 Oil Pump Gasket 1 No Photo 0
144764 Oil Pump Drive Shaft 1 No Photo 0
147458 Suction Pipe Gasket 1 No Photo 0
149385 Oil Suction Pipe Assembly 1 No Photo 0
HB709 Bolt 1/4" UNF x 1 1/8" 2 □ Oil Pickup to Block
No Photo 1
WP23 Plain Washer - Light 1/4" ID x 1/2" OD 2 □ Oil Pickup to Block
No Photo 1
WL208 Spring Washer ID 5/16" OD 0.58" 4 □ Oil Pump to Block
No Photo 1
HB817 Hex Head Bolt 5/16" UNF x 2 1/8" 4 □ Oil Pump to Block
No Photo 1
517721 Oil Pump Seal - Oil Pump Body to Oil Pump Cover 1 No Photo 0
517723 Oil Pump Shaft and Rotor Assembly 1 No Photo 0
517720 Retaining Screw - Oil Pump Cover to Oil Pump Body 2 No Photo 0
517719 Split Pin 1 □ Retains Oil Pump Pressure Release Valve End Plug 152161
No Photo 0
517722 Oil Pump Pressure release Valve End Plug 'O' Ring 1 No Photo 0
152161 Oil Pump Pressure release Valve End Plug 1 □ Welding half a Washer to the end of the Plug in a 'D' Shape Will assist With the removal of the Pressure Release Valve assembly without having to remove the pump from the block.
No Photo 0
215573 Oil Pump Assembly 1 No Photo 0
152157 Oil Pump Pressure Release Valve Plunger 1 No Photo 0
156378 Oil Pump Pressure Release Valve Spring 1 □ Currently available Oil Pumps have stronger springs that cause excessive Oil Pressure.
General Thinking suggests re-using an old Spring from an original Stag Pump.
(Feb 2011)
No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional